
www.environment-agency.gov.uk

Sector Guidance Note IPPC S5.03 

Integrated Pollution Prevention and Control (IPPC)

Guidance for the Treatment of Landfill Leachate



Guidance for the Treatment of Landfill Leachate

Page 2 of 182

Sector Guidance Note IPPC S5.03 – February 2007

Table 0.1: Record of Changes

Version Date Change Template Version

Pre-Consultation Draft for internal and external
consultation

External
Consultation

January 2006 Amended following internal
and external consultation

Final Draft February 2007  Amended following external
consultation

Note: Queries about the content of this document should be made to Jill Rooksby (0121 708
4655) or any member of the Waste Process Technical Services Team.
[...]
chemical storage tank. Installation and commissioning of such a plant will
normally take 3 - 4 days. This allows the addition and removal of plant
from site.



Guidance for the Treatment of Landfill Leachate

Page 46 of 182

Sector Guidance Note IPPC S5.03 – February 2007

Process overview

Most commercial RO plants, designed for the treatment of leachate, are of
multi-permeate stage configuration, (typically two and rarely three stage). The
first stage provides the majority of the leachate cleaning while subsequent
stages “polish” the permeate further.

The plants use artificial, semi-permeable membranes of thin film composite
construction. Such membranes have high salt rejection and display very high
physical and chemical durability. Membrane manufacturers and in particular
those of spiral wound type have optimised the construction of these membranes
for use with leachate.

The membrane modules are mounted inside pressure tubes on racks, complete
with interconnecting pipework and re-circulation pumps which circulates
leachate in each membrane block in order to provide constant conditions on the
membrane surface. The feed to a membrane must be of a sufficiently high
velocity in order to provide an effectual overflow of the membrane surface to
avoid concentration polarisation and fouling effects that would decrease their
efficiency.

RO plants are designed to provide as large a surface area of membrane as
possible for a given treatment unit, based on calculated flux rates of permeate
through the membranes. Peters (1999) has stated that flux rates achieved
depend on many parameters, and has reported typical values of between 13
and 15 litres of permeate per square metre of membrane per hour.

Flux rates gradually reduce during periods between cleaning of membranes,
and over the life of membrane components, which is typically 1.5 to 2 years.

A variety of membrane module systems are available including; proprietary
tubular modules, spiral wound modules, hollow fibre modules and disc tube
modules. Standard spiral wound modules, hollow fibre modules and disc tube
modules are sensitive to the presence of solids in the leachate. For this reason
RO plants incorporate a pre-filtration stage by sand-filters and fine filters.

Continuously working reverse osmosis plants operate fully automatic. Operation
parameters are permanently recorded and displayed. Start and shutdown
procedures occur automatically. In most cases remote control is possible



Guidance for the Treatment of Landfill Leachate

Page 47 of 182

Sector Guidance Note IPPC S5.03 – February 2007

Figure 2.3: Typical process scheme of a 2-stage RO plant

The quantitative cleaning efficiency of reverse osmosis plant can vary between
50% and 90% clean permeate effluent. Experiences on European landfills
treating “strong” leachate (e.g. ammoniacal-N  >1000 mg/l) show, that values of
75% permeate yield are typical.

Permeate is normally suitably clean to be allowed direct discharge without any
further treatment. The concentrate is in normally re-infiltrated in the landfill body.

In some cases, the RO concentrate has to be treated or disposed off site. In
such cases an additional high pressure 2-stages concentrate stage (High
Pressure RO, HPRO) can be included, after the standard plant, to further
reduce the volume of concentrate. The total quantitative efficiency can be
increased to nearly 90% permeate.

Table 2.3: Typical performance data from a 2-stages RO with 2-stages
HPRO for concentrate treatment. (see Kolboom 2005).

Parameter unit Raw leachate Permeate Concentrate

Yield mg/l 100 89 11

COD mg/l 835 15.0 7300

Ammoniacal-N mg/l 406 6.11 2480

Nitrate-N mg/l 0.2 <0.1 -

Conductivity mS/cm 11.25 0.2 51.1

pH - 7.45 6.8 7.36



Guidance for the Treatment of Landfill Leachate

Page 48 of 182

Sector Guidance Note IPPC S5.03 – February 2007

 

Plate 2.2: Typical configuration of two 2-stage RO plant with leachate
tanks, direct permeate discharge and concentrate re-
infiltration (350 m³/d, Niemark landfill, Luebeck Germany, 
commissioned 1999).

Plate 2.3: Typical configuration of a 2-stage RO plant with leachate 
lagoon, direct permeate discharge and concentrate re-
infiltration (72 m³/d, landfill CSDU Pays des Graves, district
Hautes-Pyrenees, Commune de Lourdes, France, 
commissioned 2004) (see Wachter 2005)



Guidance for the Treatment of Landfill Leachate

Page 49 of 182

Sector Guidance Note IPPC S5.03 – February 2007

Plate 2.4: Typical configuration of a 2-stage RO plant with permeate 
lagoon (140 m³/d, Tondela landfill, district of Tondela, 
Portugal, commissioned 2004) (see Loeblich 2005)

During the late 1990s a lot of RO leachate treatment systems where designed
with an aerated lagoon in front of a 2-stages RO plant. The advantage of this
configuration is that an aerated lagoon reduces the NH4-N, BOD5 and COD
level by its biologic activity.

Plate 2.5: Typical configuration of a 2-stage RO plant with aerated 
leachate lagoon, direct permeate discharge and 
concentrate re-infiltration (120 m³/d, Rebat landfill, district 
of Amarante, Portugal, commissioned 2001) (see Loeblich 
2005)



Guidance for the Treatment of Landfill Leachate

Page 50 of 182

Sector Guidance Note IPPC S5.03 – February 2007

  Table 2.4: Performance data from 2-stages RO plants

Environmental issues and concerns

The production of a high quality effluent (permeate) is a significant advantage of
the RO process. In particular the removal of non-degradable components of
leachate such as chloride, or residual COD and heavy metals. However, all
these contaminants are present within the concentrate, which can be 10%-25%
of the leachate volume. In the majority of cases concentrate is returned to the
landfill, in other instances the concentrate is disposed of off site. In addition, all
chemicals required for effective operation of an RO plant are contained in the
concentrate. This amounts to about 0.3% of each cubic metre of leachate
treated. Chemicals including citric acid, membrane cleaner and anti-scaling
detergents. Modern designed membrane modules do not require treatment with
biocides.

Disposal of concentrate is a key factor to be addressed. To date, concentrates
have widely been recirculated back into landfilled wastes. The sustainability of
this practice would have to be assessed on a site by site basis. Some data
indicates that the return of concentrate to the landfill coincides with an increase
in concentration in the leachate of COD and NH4-N as well as an increase in
conductivity. However, other data (Loeblich 2005 and Blumenthal 2005) shows
that on some European sites there is no significant increase in diluted
contaminants in landfill leachate following the commencement of concentrate
return.

Neimark Landfill,
Luebeck, Germany

(Kolboom 2005)

ZMD-Rastorf Landfill,
Rastorf, Germany

(Becker 2003)

Parameter Leachate Permeate Leachate Permeate

COD (mg/l) 1024 15 2500 22

BOD5 (mg/l) 40 0.6 - -

Ammoniacal-N (mg/l) 388 6.1 2100 4

Nitrate-N (mg/l) 3.44 0.1 - -

Conductivity (µS/cm) 8310 48 1810 78

pH 7.44 6.5 6.4 4.33

Suldoro Landfill,
Portugal,

(Loeblich 2002)

Lamego Landfill

Lamego, Portugal

(Loeblich 2002)

Parameter Leachate Permeate Leachate Permeate

COD (mg/l) 17780 28 17029 23

BOD5 (mg/l) 10000 8 11350 15

Ammoniacal-N (mg/l) 3140 9 891 1.01

Nitrate-N (mg/l) 101 0.8 - -

Conductivity (µS/cm) 20000 80 15400 18

pH 8.9 5.4 6.9 5.7



Guidance for the Treatment of Landfill Leachate

Page 51 of 182

Sector Guidance Note IPPC S5.03 – February 2007

When considering the sustainability of  the return of concentrate to the landfill:
- any predicted change in leachate concentration should be assessed;
- it must be shown that the landfill is adequately engineered so that the

concentrate does not cause pollution (particular attention should be given to
the impact on groundwater);

- it must be shown that the leachate treatment system can adequately treat
any predicted change in leachate quality resulting from the return of the
concentrate; and

- chemicals essential to the effective operation of the plant should be
selected so as not to compromise the disposal of the concentrate.

Secondary concentrate treatment processes, such as evaporation and dryers,
have been used to reduce volumes further in countries such as Germany, the
Netherlands, Belgium, France, Portugal, Spain (where RO plants are most
widely used for leachate treatment), the residues from these processes have
been stored in barrels within old mines.  Since most of the solid material is
readily soluble, highly engineered containment is required indefinitely. Most of
the leachate dryers are out of operation now.
Reverse osmosis systems have also been used to treat leachates from landfills
that have received residues from MSW incinerators.  Hanashima et. al. (1999)
reported RO tests using disc tube modules at one such site.  Although
leachates contained concentrations of chloride above 6000 mg/l, 95 percent
permeate recovery was reported, and concentrations of dioxins were also
reduced by up to 99.8 percent.



Guidance for the Treatment of Landfill Leachate

Page 52 of 182

Sector Guidance Note IPPC S5.03 – February 2007

2.1.3.3 Solids removal
It may be necessary to remove solids from either raw leachates or from pre–
treated leachates prior to disposal.  Processes most commonly used include
sedimentation/settlement, sand filtration, dissolved air flotation or membrane
filtration.

2.1.3.3.1 Sedimentation and settlement

Provision of sedimentation or solids settlement stages for pre-treatment for raw
leachates is rarely appropriate, and there are very few situations in the UK
where such facilities have been used.

Use of coagulation and flocculation processes, not only to reduce levels of
suspended solids in leachates, but to provide additional removal of colloidal and
other contaminants, is discussed separately below.

An efficient sedimentation/settlement stage of treatment is essential to achieve
adequate clarification of effluents following biological treatment of leachates,
and these issues are considered separately within that section.

2.1.3.3.2 Sand filtration

General information

Sand filtration involves the passage of the effluent through a high quality sand
media with a specific particle size range between 0.8-1.7mm. The application of
sand filtration processes of any sort to raw leachates will rarely be appropriate.
Operational difficulties such as generation of biological sludges, or of
uncontrolled partial biological processes, might potentially cause great
difficulties.

Nevertheless, the use of tertiary sand filtration processes can make a significant
improvement to the quality of effluents from biological stages of treatment, not
only in terms of concentrations of suspended solids, but also of other associated
contaminants (e.g. BOD5, COD, iron).

Although continuous backwash sand filters are in use world wide, they have to
date only occasionally been applied to treatment of leachate.  There have been
a few applications in the UK, where they have been specified for polishing of
biologically pre-treated leachates, and in appropriate circumstances they have
great potential for this purpose

Units have the advantage that they are generally transportable, and can readily
be trialled or used on a temporary basis.  They are relatively simple in
operation, and lend themselves well to automation and telemetry/failsafe
programming.  On the other hand, they can be relatively expensive per kg of
solids removed basis, and their height (typically 8m or more) may sometimes
cause planning difficulties.

Process overview

Fixed bed sand filters, where a media (usually graded sand) traps and removes
suspended solids from water passing through the media, may operate using
gravity to drive water downwards, or by means of pressure applied from a
pump.  For both types of filter, the bed builds up head loss over time, as solids
accumulate within it.  When this pressure head loss becomes unacceptable, as
solids are progressively entrained within the sand media, the filter needs to be



Guidance for the Treatment of Landfill Leachate

Page 53 of 182

Sector Guidance Note IPPC S5.03 – February 2007

backwashed, by reversing the flow of water to an upward direction.  Backwash
water (generally, treated effluent is used), sometimes using air to agitate the
sand media, with addition of chemicals and released particles are usually
discharged into a balancing tank, or may be returned into the original biological
treatment process.  Backwashing is automatically controlled either by adjustable
timers, or by sensors which detect when the pressure differential exceeds a pre-
set value.  During the period of backwashing, no effluent can be treated by the
bed.

The volume of backwash water produced will be determined by the
concentrations of suspended solids in the feed, to some extent by their nature,
and by the concentration of suspended solids required in the effluent.  Many
proprietary systems for fixed bed filtration are available, but few have been used
in the UK for either raw leachate pre-treatment, or for final polishing of
biologically treated effluents.

The resultant final effluent from a sand filtration system can have low levels of
residual solids, and the application is particularly useful for discharge to river.
The interception of solids can also be a useful technique for the removal of
substances capable of bioaccumulation, which may be present in biological
solids, or in some colloids.

Recently, tertiary treatment of biologically treated leachate has been carried out
using a recovered media made from waste glass, with a particle size range of
0.5-1.0mm.  The much smoother surface of the recovered glass has enabled
the media to be cleaned more effectively using simple backflushing, and the
removed solids have been returned to the treatment process.  This has been
particularly useful for maintaining nitrifying bacteria in the treatment process,
and for the elimination of list 1 substances from the discharge.

An alternative type of sand filter is the moving bed, or continuous backwash
filter, which has been developed into several forms, the most well-known being
the proprietary “DynaSand®” system, which is currently in use in tens of
thousands of applications Worldwide, since its introduction 2 or 3 decades ago.

The moving bed sand filter operates continuously, avoiding the need for periodic
shutdowns to allow the sand to be backwashed, as sand is cleaned
continuously by means of an internal washing system.  The process is based on
the countercurrent principle (see Figure 2.4), with dirty water entering the unit at
the bottom, and travelling upwards, through the downward-moving fluidised
sand bed.  Suspended solids are strained from the rising water, by filtration and
adsorption.

An airlift pump and draft tube, in the centre of the unit, recirculate sand and
filtered particles from the bottom of the filter to the top of the vessel, which is
usually open, into a separation box at the top of the unit.  Here sand is
separated from the removed suspended particles by turbulent action, the
heavier grains of cleaned sand falling back into the top of the filter, and the
lighter solid particles flowing over a weir to waste.  As a result, the sand bed is
in slow, constant downward motion through the unit, water purification and sand
washing take place continuously, and no moving parts are involved in the
system.  Chemical flocculants (e.g. FeCl3) can sometimes be added to water
being treated, to improve the performance of the process.



Guidance for the Treatment of Landfill Leachate

Page 54 of 182

Sector Guidance Note IPPC S5.03 – February 2007

  Figure 2.4 The moving bed sand filter process

2.1.3.3.3 Dissolved air flotation (DAF)

General information
Although few full-scale DAF units have yet been applied to treatment of
leachates at UK landfills, the process has an extensive track record in many
industries, and has shown great promise in some projects for polishing of
[...]
must then be removed for regeneration, which must be undertaken at specialist
facilities.



Guidance for the Treatment of Landfill Leachate

Page 63 of 182

Sector Guidance Note IPPC S5.03 – February 2007

The presence of persistent organic pollutants that have been adsorbed onto
either form of activated carbon will limit locations where they can be
regenerated or disposed of safely.

2.1.3.5 Ion exchange

Ion exchange removes ions from an aqueous solution by the exchange of
anions or cations between contaminants and the exchange medium.  Ion
exchange materials typically consist of resins made from synthetic organic
materials, which contain ionic functional groups to which exchangeable ions are
attached.  They may also be inorganic or natural polymeric materials.

Ion exchange processes are most widely used in potable water treatment, and
have been successfully applied to nitrate removal, or to water softening (see
Hall and Hyde, 1992). For nitrate removal, water is passed through a bed of
synthetic resin beads, which remove anions including nitrate from the water,
exchanging them for equivalent amounts of chloride.  When the capacity for
exchange is saturated, the bed is taken out of operation and the resin
regenerated with sodium chloride brine (~10 percent w/v), which returns the
resin to the chloride form.  The bed is then rinsed with clean water and returned
to service.  Used regenerant contains high concentrations of sodium chloride,
as well as nitrate (and sulphate) removed from the bed, and must be disposed
of, often to sewer.

For water softening, cationic resin is instead used, which can be regenerated
either using NaCl, or acid, but the process is essentially similar.

Application of ion exchange processes to the treatment or polishing of landfill
leachates has to date been limited by the very high concentrations of anions
(e.g. chloride, nitrate-N to 2000+ mg/l) and cations (e.g. sodium, calcium to
1000+ mg/l) present in raw or biologically pre-treated leachates.  This continues
to restrict any cost-effective applications for leachate treatment.

The complexity and variability in composition of leachate, including the
presence of multiple contaminants makes it unlikely that naturally occurring ion
exchange materials will be suitable for treating leachate. The presence of
hydrocarbons may also cause the media to be blinded. Zeolite has been used
for ammonia removal but regeneration has not proven cost effective and
therefore the technology may be more applicable to sites where the flow rates
and ammonia concentrations are small.

That is not to say that ion exchange processes may not be developed in future,
which may find useful applications.  If suitable systems can be developed,
operated in contact with leachates to provide cost-effective treatment of specific
ions, and demonstrated in pilot-scale tests, they should be considered seriously
at that stage.



Guidance for the Treatment of Landfill Leachate

Page 64 of 182

Sector Guidance Note IPPC S5.03 – February 2007

2.1.3.6 Evaporation/concentration

Table 2.8: Operating results from a MSF evaporation plant treating 
leachate at Uttigen, Switzerland

Determinand Leachate Effluent

Range of values Mean value

COD (mg/l) 4060 40 – 116 61

BOD5 (mg/l) 305 32 17

Ammoniacal-N (mg/l) 2000 4 – 17 9

Conductivity (µS/cm) 12000 42 – 302 140

pH-value - 4 - 7.8 6.5

AOX (µg/l) 4500 2 9- 67 54

Phenols (µg/l) - 208 – 450 320

Notes: Units as shown; - = no data; from Hofstetter, 1990

Environmental issues and concerns

As with reverse osmosis, the process is a concentration step, and identical
considerations apply to the disposal of the concentrate that is produced,
involving considerable cost.

Electricity consumption, for production of vacuums etc, is typically about
10 KWh per m3 treated.  Costs of heat energy will vary, depending on
availability of local waste heat sources.  The plant itself is very expensive –
treatment of 250 m3/d will involve a plant costing in excess of £2.5M.

Very large quantities of acid and other chemicals are involved, for example,
about 1 percent by volume of 32 percent w/v hydrochloric acid (i.e. 10 litres of
acid per m3 of leachate treated).  This is not only expensive, but if leachate is
concentrated by a factor of 20 times, will in itself result in concentrations of
chloride in excess of 60,000 mg/l of chloride in the concentrate sludge.  Typical
chloride levels of 2,000 mg/l in leachate would raise total concentrations of
chloride in sludge to greater than 10 percent by weight.

Operation is relatively labour-intensive, estimated at 2 hours per day for a
skilled operator.

A further key issue is the control of air emissions from the process.

Indicative standards for physical treatment processes

General

1. The standards for storage and treatment vessels are detailed section 2.1.1

2. The standards for storage of raw materials are detailed in section 2.1.2

3. Leachate of some composition, particularly those from more recent wastes
will cause foaming in stripping plants. Foaming should be countered by
routine addition of antifoam agents.

4. Odour and ventilation is addressed in section 2.2.6.



Guidance for the Treatment of Landfill Leachate

Page 65 of 182

Sector Guidance Note IPPC S5.03 – February 2007

5. Fugitive emissions to air are addressed in section 2.2.4

Methane stripping

1. Adequate volumes of air shall be used during the stripping process to keep
concentrations of methane present in the exhaust gas well below explosive
levels.

2. Close control of the air input during the operation of the plant can be used to
reduce the precipitation of inorganic scale within the stripping reactors, or
downstream pipework. Provision of additional flow capacity in the
downstream pipework increases the period between pipe cleaning
operations.

Removal of Ammoniacal-N by Air Stripping

1. If raising pH-value is used to increase the process efficiency, high dosages
of alkali (typically in the range 3-8 kg of Ca(OH)2 per m3 treated) will be
required, and effluent may subsequently require acid neutralisation before
discharge, such dosing should be undertaken using automatic calibrated in-
line dosing pumps.

2. Operation at elevated temperatures will reduce alkalinity requirements, use
can be made of landfill gas, or of waste heat from landfill gas power
generation schemes an option. In the event that the operator proposes to
use energy other than waste heat to raise the process temperature
consideration should be give to alternative uses of this energy to determine
which represents BAT.

3. Precipitation of inorganic and organic materials may cause scaling and
clogging problems if packed towers are used for the stripping operation, and
may result in a requirement for removal and disposal of sludges.
Procedures must be in place that ensures that the identification of any
scaling or clogging within the pack tower and for subsequent management
and disposal of sludge arising.

4. Where relatively high effluent concentrations of ammoniacal-N are accepted
(e.g. 100-200 mg/l), greatly reduced aeration rates can be achieved.
Leachate will require secondary biological treatment if effluent discharge to
watercourses is an option, the removal of ammoniacal-N to very low levels
during stripping can result in nitrogen deficiency in secondary stages of
treatment

5. Release of ammonia gas in exhaust air may be controlled by thermal
destruction in a landfill gas flare. When considering the utilisation of landfill
gas flares for thermal destruction the impact on the emissions from the flare
have to be considered.

Reverse osmosis

1. The return of retenate to the landfill shall only take place if:

 Any predicted change in leachate concentration has been assessed;
 it must be shown that the landfill is adequately engineered so that the

concentrate does not cause pollution (particular attention should be
given to the impact on groundwater, an appropriate source term should
be modelled in the landfill site’s hydrogeological risk assessment);

 it must be shown that the leachate treatment system can adequately
treat any predicted change in leachate quality resulting from the return
of the concentrate;

 chemicals essential to the effective operation of the plant should be
selected so as not to compromise the disposal of the concentrate; and

 the leachate originated from the landfill site (i.e. no imported leachate).



Guidance for the Treatment of Landfill Leachate

Page 66 of 182

Sector Guidance Note IPPC S5.03 – February 2007

2. Ideally the soluble contaminants should be stabilised before disposal.

3. The chemicals used in membrane backwashing should be selected to
ensure they will not cause damage to the RO membrane.

Sand filtration

1. The application of sand filters to raw leachate is rarely appropriate and is
more applicable as tertiary treatment.

2. The optimum application is to reduce levels of solids from up to 200 or 300
mg/l, down to below about 30 or 50 mg/l.  They are likely to represent BAT
for such applications at landfills which are relatively large, fully-manned and
treat consistent and relatively high flows (>100 m3/d) of leachate.

3. Efficiency is directly related to levels of suspended solids in water being
treated, although they can deal well with variable influent quality.  Volumes
of backwash water generated are also related to solids being removed.
Backwash water should be reused by returning it directly into the biological
treatment reactor.

Dissolved air flotation

1. Optimisation of coagulation processed is key to improving effluent quality.
Therefore automated on-line dosing of chemical equipment should be used.
Manual dosing should be avoided as it reduces the accuracy of addition
rates and can lead to overdosing.

Activated carbon – general

1. Activated carbon should be regenerated.

Activated carbon – powdered

1. In the event that the PAC may be contaminated with persistent organic
pollutants and no suitable regeneration facility is available incineration
preferably with energy recovery should be used.

Activated carbon – granular

1. GAC filtration systems generally demand a relatively low level of suspended
solids in incoming effluent, which may require a specific additional treatment
stage (e.g. DAF, reed bed, etc), following initial biological treatment
processes.

2. The presence of multiple contaminants can impact overall performance. For
example (hypothetical), if the GAC is required to reduce overall COD in
effluent to a specific level, and also to remove a specific contaminant
completely, such as a relatively non-biodegradable pesticide (e.g.
isoproturon), then it cannot be presumed that removal efficiencies for each
contaminant will necessarily decline in a similar manner.  Bench tests are
therefore essential to estimate carbon usage for mixtures.

3. Treatment costs can be high if used on effluents with high COD values,
following biological treatment, or if very low final effluent values are
required.  Since biological effluents from treatment of leachates containing
high (>1500 mg/l) concentrations of ammoniacal-N can contain up to or
greater than 1000 mg/l of soluble, intractable COD, (e.g. see Robinson et al,
2003), this can make polishing of such effluents relatively expensive.

4. In general, smaller molecules are adsorbed less well, as are highly water-
soluble compounds.



Guidance for the Treatment of Landfill Leachate

Page 67 of 182

Sector Guidance Note IPPC S5.03 – February 2007

5. Spent carbon, possibly containing some hazardous compounds which, have
been concentrated within it (e.g. chlorinated compounds and pesticides), will
require regeneration (and safe destruction of these compounds) at one of
only 2 or 3 locations in the UK.  Proximity of the treatment plant to such a
location may impact on costs for carbon, and overall unit costs of treatment.



Guidance for the Treatment of Landfill Leachate

Page 68 of 182

Sector Guidance Note IPPC S5.03 – February 2007

2.1.4 Chemical treatment processes

2.1.4.1 Chemical oxidation processes

Chemical oxidation processes are potential treatment options for the removal of
specific organic and inorganic pollutants from landfill leachates, but are unlikely to
provide full treatment of the wide range of contaminants present in typical samples.
Oxidation involves the loss of one or more electrons from the element being
oxidised – the electron acceptor being another element, including an oxygen
molecule, or a chemical species containing oxygen, such as hydrogen peroxide,
ozone, or some other electron acceptor.

In practice, the application of such processes will be restricted by cost, by the rate
of reaction possible (oxidation rates for some organic compounds may be too
slow), and by the availability of alternative treatment processes for specific
contaminants.

In a complex wastewater such as leachate, the amount of chemical oxidant
required in practice, is generally greater than the theoretical mass calculated from
first principles.  This results from a number of reasons, including incomplete
oxidant consumption, and lack of specificity of the desired process – oxidant also
being consumed by other chemical reactions.  Oxidation reactions are often pH-
dependent, and control of pH-values may be an important consideration.

For treatment of landfill leachates, a limited range of oxidants have found
successful application to date, primarily ozone or hydrogen peroxide.  Use of
others has been limited by concerns about formation of toxic reaction by-products
– for example, chlorine and chlorine compounds giving rise to trihalomethanes, or
other halogenated compounds.

Nevertheless, in specific situations, chemical oxidation processes can provide
particular benefits – for example, at elevated pH-values, cyanide can be oxidised
to carbon dioxide and nitrogen using sodium hypochlorite (e.g. see Patterson,
1985).  It is likely, therefore, that chemical oxidation processes will find only
occasional application in leachate treatment, and then to deal with individual and
site-specific circumstances.  Ozonation and use of hydrogen peroxide will probably
account for most applications.

For all reagent-based chemical oxidation processes, the storage and handling of
potentially hazardous chemicals must be addressed and considered, and
appropriate standards of design and care applied.  If extreme conditions are
required within a treatment reactor, then high standards of control and containment
become even more important safety considerations.

Because of their nature, advanced chemical oxidation processes continue to be
developed experimentally.  Examples include wet air oxidation, and
electrochemical oxidation systems.  At the time of drafting, these have not been
successfully applied to leachate treatment, but over coming decades it is possible
that novel processes may be developed and need to be considered.



Guidance for the Treatment of Landfill Leachate

Page 69 of 182

Sector Guidance Note IPPC S5.03 – February 2007

2.1.4.1.1. Ozonation

General information

Ozonation is well established as a treatment technology for drinking waters, or in
swimming pools, for which it is used as a disinfectant, to degrade substances of
concern, and to enhance the performance of other treatment processes.  Although
not so widely employed for the treatment of sewage or industrial wastewaters,
ozonation has much to offer in specific circumstances.

Ozone is the strongest practical oxidant available for waste water treatment, and is
used for:

 Oxidation of organic materials, especially recalcitrant organic compounds,
to enhance their removal by subsequent treatment – especially in biological
processes;

 Disinfection;

 Taste, odour, and colour removal;

 As a pre-oxidant stage to enhance removal of turbidity and algae within
subsequent treatment processes; and

 Precipitation of iron and manganese.

Capital costs of ozone treatment are relatively high (typically £250K to £350K to
dose 150 mg/l into 200 m3 of effluent per day), due to the high cost of equipment